

WUU JING ENTERPRISE CO., LTD.

MILL'S INSPECTION CERTIFICATE

48408-15.14

NAME OF COMMODITY : STAINLESS STEEL HOT ROLLED PLATES NO.1 FINISH, SLIT EDGE
: AS PER ASTM A240/A480 304/304L PRIME QUALITY

WUU JING INVOICE NO: D1091229009

BUYER'S ORDER NO: OP6066798

DATE:2021/02/25TH

CUSTOMER : CENTRAL NATIONAL GOTTESMAN, INC.

PAGE: 1 OF 2

Product ID	Chemical Composition														Tensile Test GL=50m/m					
	C	Si	Mn	P	S	Ni	Cr	N	Mo	Nb	Cu	Co	B		Y.S. (N/mm2)	T.S. (N/mm2)	EL(%)	HRB	HB	HV
9W755L01	0.022	0.44	1.25	0.023	0.003	8.03	18.27	0.077	0.03		0.02				310	634	51	85		
9W379L01	0.020	0.42	1.25	0.025	0.002	8.04	18.18	0.072	0.03		0.04				282	640	58	85		
9W364L02	0.023	0.41	1.27	0.028	0.002	8.04	18.23	0.069	0.05		0.03				306	666	52	88		
9W363L07	0.022	0.44	1.30	0.028	0.001	8.03	18.30	0.071	0.04		0.03				306	668	52	85		
9V050L01	0.020	0.38	1.65	0.026	0.002	8.05	18.35	0.076	0.03		0.04				315	658	50	87		
N2009090382	0.025	0.43	1.10	0.024	0.003	8.02	18.24	0.058	0.04		0.03				306	656	56	83		
N2007280115	0.021	0.45	1.15	0.031	0.002	8.02	18.14	0.055	0.04		0.05				289	620	59	87		

Product ID	Heat No.	SIZE	GRADE	PC	Weight(MT)	Remark
9W755L01	9W755	4.76*1220MM*2440MM(3/16"*48"*96")	304/304L	22	2.472	1.1 Heat Analysis: C,S,N by ASTM E1019-94 Other by ASTM E327-94/e 1086-94 1.2 Tensile Test:ASTM E8M-97
9W755L01	9W755	4.76*1220MM*3050MM(3/16"*48"*120")	304/304L	47	6.601	
9W379L01	9W379	4.76*1525MM*3050MM(3/16"*60"*120")	304/304L	26	4.564	1.3 Hardness Test:Thick.>1.2mm by ASTM E18-98
9W364L02	9W364	6.35*1220MM*2440MM(1/4"*48"*96")	304/304L	16	2.398	
9W363L07	9W363	6.35*1220MM*3050MM(1/4"*48"*120")	304/304L	25	4.684	
9V050L01	9V050	6.35*1525MM*3050MM(1/4"*60"*120")	304/304L	20	4.684	
9V050L01	9V050	6.35*1525MM*3660MM(1/4"*60"*144")	304/304L	10	2.810	
N2009090382	Y200831E42-4	9.53*1220MM*3050MM(3/8"*48"*120")	304/304L	9	2.530	
N2007280115	Y200724E02-3	9.53*1525MM*3050MM(3/8"*60"*120")	304/304L	8	2.812	
				183	33.555	

- We hereby certify that the material described herein has been manufactured and tested with satisfactory result in accordance with the requirement of the above material specification.
- The material described above has been detected with free irradiation.
- YUSCO has established a QMS according to ISO 9001, which is certified by DNV CERT(reg.-no:09-100-79333)
- Inspection and gauge measurement:Satisfactory
- The report can only be reproduced in full.
- This certificate complies to 3.1/EN 10204:2004



May 2

WUU JING ENTERPRISE CO., LTD.

MILL'S INSPECTION CERTIFICATE

NAME OF COMMODITY : STAINLESS STEEL HOT ROLLED PLATES NO.1 FINISH, SLIT EDGE
: AS PER ASTM A240/A480 304/304L PRIME QUALITY

WUU JING INVOICE NO: D1091229009

BUYER'S ORDER NO: OP6066798

DATE:2021/02/25TH

CUSTOMER

CENTRAL NATIONAL GOTTESMAN, INC.

PAGE: 2 OF 2

Product ID	Chemical Composition													Tensile Test GL=50m/m						
	C	Si	Mn	P	S	Ni	Cr	N	Mo	Nb	Cu	Co	B		Y.S. (N/mm2)	T.S. (N/mm2)	EL(%)	HRB	HB	HV
120109400400	0.022	0.40	1.51	0.027	0.005	8.00	18.12	0.059							283	683	62	87		
120116840300E	0.027	0.41	1.50	0.023	0.004	8.07	18.17	0.063							286	679	63	87		
												</								